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ACOUSTIC TEST REFORT COVERING LABORATORY SOUND INSULATION TEST 710
ES 2750:PART 3:1980 ON A 102mm GYPROC METAL STUD PARTITION INCORPORATING
GYPROC 70850 STUDS LINED EAGH SIDE WITH A SINGLE LAYER 15mm GYPROC FIRELINE
AND 50mm GYPGLAS 1200 IN THE CAVITY.

DESCRIFTION

Gyproc 72CB0 channel was fixed at the head and base of the test aperture at 800mm centres. Gyproc
70550 studs were set at B0Omm centres between the head and base channel.

The metal framework was clad bath sides with a single layer of 15mm Gyproc Fireline. The inner layer
was fixed with 25mm Gyproc S point screws at 300mm centres around the perimeter of the boards
and at intarmediate stud positions. 50mm Gypglas 1200 was placed in the cavity.

All joints were staggered with respect to each other and outer layer board joints were taped with
Gyproc self adhesive tape. The perimeater of the partition was sealed with Gyproc sealant.

Figure 1 Cross section through test speciman.

The descriptions of individual components making up the test specimen were provided by the custormner
and were checked for accuracy wherever possib/e.

RESULTS
Weighted Airborne Sound Reduction Index Ry = 44 dB

For tabulated data see nage 5.

Tested in accordance with BS 2750 Part 3: 1980{1983}
Rated in accardance with BS 6821: Part 1: 1984: (180 717/1 -1878}
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MATERIALS

Gvproc Fireline

Neminally 15mm (thick} x 1200mm {wide) x 2400mm {long) Gyproc Fireline manufactured by British
Gypsum Limited Ex. East Leake works.

Actual surface density: 11.42 kg/m?
Actual thickness: -
Board identification number: 1842555 10:40

Norminal moisture content: -

Surfacae density caleulated using actual weight of all the boards used in the test specimen.

Metal components

(i) Gyprac 70550 metal studs and 72C60 channel manufactured using the Ultrasteel
process from hot dipped galvanised mild steel nominally 0.5mm thick.

All metal components supplied by British Gypsurn Limited.

Fasteners

(i) 25rmm Gyproc 5 point screws.

All fasteners supplied by British Gypsum Limited.

Insulation
50rnm Gypglas 1200 manufactured by British Gypsum Limited.

Actual surface density: 0.69 kg/m?

Surface density calculated by using actual weight of the insuiation.
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TEST PROCEDURE

The test specimen (2.4 m x 3.6 m} was constructed in a wall dividing two reverberant rooms of
approximately 62 m® and 98 m?®. The accuracy of the test method conforms to BS 2750:Part Z:1880,
the test procedures used were BAL 2750/3 issue 4. Broad-band white noise was used to measura the
level differences and broad-band pink noise was used to measure the reverberation times. Third octave
hand pass filters were used in real time mode. See appendix for further information.

Report Author: “ ( M[ ﬂ

Arshad Mzahmood BSc
Senior Technologist

Head of Labaratory: % :

Paul Royle B.Tech. (Hons.), M.Sc., MIOA
Fxecutive Wanager
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AIRBORMNE - L ARB
HZI36A
Test Date 05-02-24
Freg D12 B32 Rec2 LD21 B&1 Recl TH T2 Diff¥. R Al ooth.
Hz dB da d= de dB8 dB 5 5 de dB dB dB
5y 24.% 28,7 54.5 22.86 23.6 55.5 0.44 2.50 4.9 20.8
63 8.9 ©25.1 73.5 15.6 18.4 €7.4 Q.87 2.38 -4.3 12.2 13.6
&0 9.2 20.8 74.7 15.7 13.2 88.3 0.87 1.85 -56.2 11.8
100 14.1 15.8 0.0 13.3 0.5 710.84 1.10 1.8% 1.2 13.6 11.4
125 24.1 15.3 63.7 23 4 11.32 61.8 1.085 1.683 0.6 23.2 4.8 17.9
160 34.1 14.3 B&.,4 33.3 9.8 58.0 0.%0 1.52 1.1 32.7
200 35.0 18.0 53.5 35,8 20.2 56.2 1.31 1.88 —3.2 38.7
250 26.8 12.5 59.7 39.6 168.7 56.6 1.47 1.84 =-3.8> 38.8 38.3
315 43.0 14.1 56.0 &43.0 16,1 54.2 1.39 1.890 -0.,6 43.4
400 &7.7 18.3 53.1 A5.9 16€.4 54.7 1.38 1.92 0.2 47.7
E00 43.8 21.0 H2.0 &%5.1 8.3 50.8 1.41 1.77 -0.3 49.8 48.4
830 &51.7 13.9 50.5 50.% 17.4 48.6 1.28 1.71 =1.2 81.4
800 54.4 10.4 46.1 63.2 15.7 44,7 1.58 1.65 -0.6 34.2
000 57.7 11.9 42,0 B5.0 13.8 40.4 1.81 1.2 0.2 5B7.0 h5.9
1250 57.5 8.9 40.4 54,3 1i0.7 3B.4 2.05 1.8t -0.4 B57.1
168Q0 27.3 9.8 43.2 54 .1 4,3 39.8 1.98 1.58 0.2 56.59
2000 <£7.6 8.6 53.2 44,3 128.4 52,5 1.82 1,47 -0.1 4€.7 1.3 448
2H00 42,7 7.7 5&.1 as.7 9.9 55,2 1.586 1.3 9.4 41.2 6.8
3160 45.8 7,8 3.8 42.5% 10.8 53.8 -.37 1.24 Q.8 43.7 A3
4000 49,7 5.8 49.2 45,8 11.6 47.9% 1.22 1,13 0.7 47,2 46.0
5000 50.8 8.4 40.4 49.0 10.58 42.0 1.10 C.96 ~-0.7 45.4
Rw(BS 5821) = 44 dB
cal. Diff. = ~.2
R{100=31580) = 43.3 dB
R{50-5000) = 39.7 dB
Rw(8 o8 Timit) - 40 dB
STCUASTM E413) = 45 dB
dB(AY(1CG0-8000C ) = 41.71 dB
dB(A)(50-5000) = 39.2 dB
FREQ 100 > 8¢B ADv.= 11 dB £E2 400 e T T
Test Room &
o BOF
c
T T2 -
Tempergture deg.C = 9.5 10.2 = 60}
Rel. Humidity %RH = 37.3 35.6 a]
Room Yolume M"3 = 62.0  98.0 = 1
Specimen 8ize M™2 = 8,64 0 40
Ayl F
“ested by . Chacked by‘%\i Elé 50
Test Standard :— BS 2750:Part 3:°28C i
Test Procedure :— 2730/3 133ue 4 0 1"""'"“'1“"";"“
Program Name :- AIRSD M o G = @
Pilot Rrogram :- RTAPLOT3 w n A g g 2 2 2
c o o o
y Hz
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TEST METHOD AND CONDITIONS

The larger of the two test rooms was treated with six perspex diffusers of approximately 300mm x 1220mm
and a loudspeaker sound source is placed in the corner of each room opposite the test specimen.

The average sound prassure level in each 1/3 octave band is measured using a rotating microphone boom,
positioned such that the minimum distance between microphone and sound source is 2Zm and between
microphone and roam boundaries 1s Tm.

The rotating microphone has a sweep radius between 1m and 1.5m and is inclined in relation to the boundaries
at an angle of at least 30° to the horizontal. The microphone has a traverse time of 32 seconds, and the sound

pressure levels are averaned over 64 seconds which is equivalent to two complete sweeps of the microphone
boom.

The eguivalent absorpiion area of each roam is determined by producing the arithmetic average of six
reverberation times and applying this to the Sabine formuls.

The laboratery limit for measurement due to flanking is

Freq 50 83 BU 100 1% 1g0 200 250 318 400 SO0 30 £Q0 1000 1280 1600 zODQ  AR00 3150 3000 BOOD
e

R'max 32 32 a5 B3 B7 a1 G0 B3 Ea M 78 24 S0 &% a7 97 g8 26 96 a7 a3

The figures below show flanking and isolation treatments in the test chamber.

Plasterbeard
Wali Lining

Independant

e T ;_ Plnsterbeard
Plaatarkaara ] lel'lg

lining

(N ) | I Test Sample

Figure 1 Chamber Layout

lgwiated Aperture
Timbers

Figure 2 Flanking treatment applied to the chamber
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Ctr CALCULATION
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R
Freq Source  Rec. (uc) Bgrnd Rec. (corr) Rev.time Corr. R |U.Dev.| 1/10ct
Hz dB dB dB dB Sec dB dB dB dB
50 20.8
63 12.2
80 11.8
100 136 | 114
125 232 | 4.8
160 32.7
200 35.7
250 38.8
315 43.4
400 47.7
500 49.8
630 51.4
800 54.2
1000 57.0
1250 57.1
1600 56.5
2000 46.7 | 1.3
2500 412 | 6.8
3150 43.7 | 43
4000 47.2
5000 48.4
6 300
8 000
10 000
Single Figure Ratings Rw C Ctr Total U. Dev., dB| 28.6
BS EN ISO 717-1: 1997 dB dB dB
44 -4 -11

Rw + Ctr =33

Calculated By:_ Franklin Sanicharane

Checked By:__ Bob Allen

Test Standard: BS 2750: Part 3: 1980
Test Procedure: 2750/3 issue 4

Worksheet: ctr calculation.xls




Test Code: 80
Test Date:
70
Freq. R
Hz dB
50 20.8 @ 60
63 12.2 «©
80 | 1138 g
100 | 136 <
125 | 2323 3%
160 | 3271 &
200 | 357 E
250 | 38.8; 40
315 || 434!
400 | 47.7:
500 | 49.8:
630 || 514 20
800 | 54.2!
1000 | 57.0!
1250 | 57.1!
1600 || 56.5 20
2000 | 46.7 :
2500 || 41.2!
3150 || 43.7; "
4000 | 47.2
5000 | 48.4
6 300
8 000
10 000
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Frequency, Hz

—————— Curve of reference values (ISO 717-1)

8 000

Rating according to
BS EN ISO 717-1:1997

Evaluation based on laboratory
measurement results obtained by
an engineering method:

Rw (C;Ctr) =44 (-4;-11) dB

Max dev. dB at Hz

Cso-3150= dB Cso-5000= dB C100-5000=

Cir,50-3150= dB Cir,50-5000= dB Cir,100-5000°

dB

dB




